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PSD NVNT BLE 2M 2440MHz Ant1

Spectrum Analyzer 1
Swept SA

KEYSIGHT |[Input RF Inplit Z500 #Atten: 30 dB PNO: Best Wide  |Avg Type: Log-Power
RL , |Coupling: DC Corr CCorr Preamp: Off % Avg|Hold: 100/100
I."\lign:

Auto Freq Ref: Int (S) |Trig: Free Run

1 Spectrum Ref Lvl Offset 4.28 dB Mkr1 2.440 012 6 GHz
Scale/Div 10 dB Ref Level 20.00 dBm -4.62 dBm

Center 2.4400000 G|
#Res BW 3.0 kHz

n 09, 2025
1:39:09 PM

Avg Type: Log-Power
Corr CCorr i X Avg|Hold: 100/100

Freq Ref Int (S) Trig: Free Run
Off

1 Spectrum Ref Lvl Offset 4.33 dB MKkr1 2.480 012 4 GHz

Scale/Div 10 dB Ref Level 20.00 dBm -4.86 dBm
Log——————— _

Center 2.4800000 G #Video BW 10 kHz

F S —————————— I
Span 1.241 MHz|
#Res BW 3.0 kHz Sweep 131 ms (1001 pts)

Jan 09, 2025
1:40:46 PM
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6.6. Conducted Band Edge and Spurious Emission Measurement

6.6.1. Test Specification

Test Requirement: FCC Part15 C Section 15.247 (d)
Test Method: KDB558074

In-any 100 kHz bandwidth outside of the authorized
frequency band, the emissions which fall in the
non-restricted bands shall be attenuated at least 20 dB /
30dB relative to the maximum PSD level in 100 kHz by

Limit: RF conducted measurement and radiated emissions
which fall'in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a).

Test Setup: * —— :} _

Spectrum Analyzer EUT

Test Mode: Refer to item 4.1

1. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss
was compensated to the results for each
measurement.

2. Set to the maximum power setting and enable the
EUT transmit continuously.

3. Set RBW = 100 kHz, VBW=300 kHz, Peak Detector.
Unwanted Emissions measured in any 100 kHz
bandwidth outside of the authorized frequency band
shall be attenuated by at least 20 dB relative to the
maximum in-band peak PSD level in 100 kHz when
maximum peak conducted output power procedure is
used. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over
a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per
15.247(d).

4. Measure and record the results in the test report.

5. The RF fundamental frequency should be excluded
against the limit line in the operating frequency band.

Test Result: PASS

Test Procedure:

—
P& Tes i
VO™ (&8s

< D A
> \ \
N\ < \
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Test Graphs

Avg Type: Log-Power

Corr CCorr i X IA\.'ngoId: 100/100
Freq Ref: Int (S) |Trig: Free Run

Ref Lvl Offset 4.26 dB Mkr1 2.402 000 GHz
Ref Level 20.00 dBm 5.53 dBm

- v @00 v 000 0« @@ 00000000 1 1
Center 2.402000 GHz Span 8.000 MHz|
#Res BW 100 kHz Sweep 1.00 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

Inpﬁt Z:500 #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL , |Coupling: DC Corr CCorr Gate: Off IA\.'ngoId: 100/100
I."dign: Auto Freq Ref: Int (S) IF Gain: Low |Trig: Free Run

Sig Track: Off P N N NN

1 Spectrum Ref Lvl Offset 4.26 dB

Scale/Div 10 dB Ref Level 20.00 dBm

Sweep 9.60 ms (1001 pts)
5 Marker Table v .

Mode Trace Scale X Function Function Width Function Value
g Z X m

2.400 0 GHz -39.50 dBm

2.400 0 GHz -39.50 dBm

2.396 8 GHz -36.33 dBm

el ek win W
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Spectrum Analyzer 1

Swept SA

KEYSIGHT [nput RF Avg Type: Log-Power
|Coupling: DC Corr CCorr : IA\.'ngoId: 100/100 My

== lign: Auto Freq Ref: Int (S)
PNNNNN

|Trig: Free Run

1 Spectrum Ref Lvi Offset 4.33 dB Mkr1 247957f: c?BHZ
¥ m|

Scale/Div 10 dB Ref Level 20.00 dBm

.

Span 8.000 MHz|
Sweep 1.00 ms (1001 pts)

#Atten: 30 dB PNO: Fast Avg Type: Log-Power

Gate: Off IA\.'ngoId: 100/100
IF Gain: Low |Trig: Free Run

Sig Track: Off

Ref Lvl Offset 4.33 dB
Ref Level 20.00 dBm

Sweep 9.60 ms (1001 pts)

5 Marker Table v
Y Function Function Width Function Value
g z g m
2483 5GHz -42.73 dBm

2.500 0 GHz -58.39 dBm
2484 8 GHz -41.56 dBm

Mode Trace Scale X

1:36:00 PM

CWe) ‘i‘ ‘z Jan 09, 2025 ‘ ‘E| El_g‘
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Spectrum Analyzer 1
Swept SA

'k

Input Z: 50 O
Corr CCorr

Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

|Coupling: DC

i ? I."dign: Auto

|Trig: Free Run

1 Spectrum
Scale/Div 10 dB

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

Jan 09, 2025
43 PM

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Corr CCorr

IA\.'ngoId: 100/100
Freq Ref: Int (S)

|Trig: Free Run

1 Spectrum
le/Div 10 dB

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

5 Marker Table v

Mode Trace Scale X Y

E F4 2 m
2.400 0 GHz -27.34 dBm
2.400 0 GHz -27.34 dBm
2.400 0 GHz -27.34 dBm

Function
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Band Edge NVNT BLE 2M 2402MHz Ant1 Ref

Avg Type: Log-Power
Avg|Hold: 100/100

Mkr1 2.402 016 GHz
5.46 dBm

Span 8.000 MHz|
Sweep 1.00 ms (1001 pts)

Avg Type: Log-Power

oo

Stop 2.40600 GHz!
Sweep 9.60 ms (1001 pts)

Function Width Function Value

L
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Spectrum Analyzer 1

Swept SA

KEYSIGHT [nput RF

e |Coupling: DC Corr CCorr
Align: Auto Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

Center 2.480000 GHz
#Res BW 100 kHz

| i
Start 2.47600 GHz
#Res BW 100 kHz

5 Marker Table v

Mode Trace Scale X

#Atten: 30 dB PNO: Fast Avg Type: Log-Power

i Z
2483 5 GHz
2.500 0 GHz
2.486 0 GHz

=

Avg Type: Log-Power

IA\.'ngoId: 100/100 My

Trig: Free Run

| PNNNNN

Ref Lvl Offset 4.33 dB Mkr1 2.480 016 GHz
Ref Level 20.00 dBm 5.42 dBm

Span 8.000 MHz|
Sweep 1.00 ms (1001 pts)

Gate: Off IA\.'ngoId: 100/100
IF Gain: Low |Trig: Free Run

Sig Track: Off

Ref Lvl Offset 4.33 dB
Ref Level 20.00 dBm

Sweep 9.60 ms (1001 pts)

Y Function Function Width Function Value
Z m
-42.38 dBm
-58.52 dBm
-42.21 dBm

L
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Conducted RF Spurious Emission

Test Graphs

Tx. Spurious NVNT BLE 1M 2402MHz Ant1 Ref

Spectrum Analyzer

#Res BW 100 kHz

Center 2.4020000 G

‘ § +
Input Z: 50 Q
Corr CCorr

Freq Ref: Int (S)

#Atten: 30 dB

Avg Type: Log-Power
Preamp: Off

IA\.'ngoId: 100/100
|Trig: Free Run

Mkr1 2.401 766 0 GHz
5.44 dBm

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

H #Video BW 300 kHz Span 1.500 MHz|

Sweep 1.00 ms (1001 pts)
n 09, 2025
1:28:43 PM

Spectrum Analyzer 1
Swept SA

HE s I."dign:

1 Spectrum
Scale/Div 10 dB

#Res BW 100 kHz
5 Marker Table

Mode Trace

|Coupling: DC

Tx. Spurious NVNT BLE 1M 2402MHz Ant1 Emission
]+

Inpﬁt Z:500
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Avg Type: Log-Power
IA\.'ngoId: 10/10

Auto Trig: Free Run

| | PNNNN

Mkr1 2.400 8 GHz
-34.23 dBm|

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

Sweep ~2.53 s (30001 pts),
A\

Scale X Function Function Width Function Value

=54.. m
-35.12 dBm
-47.66 dBm
-52.93 dBm
-52.84 dBm

X Z
830.3 MHz
4.804 3 GHz
7.206 0 GHz
9.551 3 GHz

Jan 09, 2025
1:29:15 PM

?
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Spectrum Analyzer 1

Tx. Spurious NVNT BLE 1M 2440MHz Ant1 Ref
Swept SA

Inpﬁt Z:500 #Atten: 30 dB
Corr CCorr Preamp: Off
Freq Ref: Int (S)

RL |Coupling: DC

PNO: Best Wide  |Avg Type: Log-Power
, Gate: Off IA\.'ngoId: 100/100
I."dign: Auto IF Gain: Low |Trig: Free Run
Sig Track: Off |
1 Spectrum Ref Lvl Offset 4.28 dB Mkr1 2.439 766 0 GHz
Scale/Div 10 dB Ref Level 20.00 dBm

5.59 dBm

Span 1.500 MHz|
Sweep 1.00 ms (1001 pts)

#Atten: 30 dB
Corr CCorr

PNO: Fast
Preamp: Off
Freq Ref: Int (S)

Gate: Off IA\.'ngoId: 10/10
IF Gain: Low Trig: Free Run
Sig Track: Off | I PNNNN
Ref Lvl Offset 4.28 dB Mkr1 2.439 7 GHz
Ref Level 20.00 dBm

-15.54 dBm|

(. rr1°r [ [
Start 30 MHz
#Res BW 100 kHz

5 Marker Table v

Sweep ~2.53 s (30001 pts),
Mode Trace Scale X

Function Function Width Function Value
E 7 GHz g m
2.248 2 GHz 6.08 dBm
4.8793 GHz -48.21 dBm
7.3198 GHz -51.35dBm
9.797 4 GHz -52.69 dBm

L
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Tx. Spurious NVNT BLE 1M 2480MHz Ant1 Ref

Spectrum Analyzer 1
Swept SA

Inpﬁl Z:500 #Atten: 30 dB
|Coupling: DC Corr CCorr Preamp: Off
HERR b=l i i Freq Ref: Int (S)

PNO: Best Wide  |Avg Type: Log-Power
Gate: Off Avg|Hold: 100/100

IF Gain: Low ITrig: Free Run
Sig Track: Off | |
1 Spectrum

Ref Lvi Offset 4.33 dB Mkr1 2.479 764 5 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 5.41 dBm
T e S — R

Span 1.500 MHz|
Sweep 1.00 ms (1001 pts)

#Atten: 30 dB PNO: Fast
Corr CCorr Preamp: Off Gate: Off

IA\.'ngoId: 10/10
Freq Ref: Int (S)

IF Gain: Low |Trig: Free Run

Sig Track: Off IF‘ NNNN

Ref Lvl Offset 4.33 dB Mkr1 2.479 4 GHz
Ref Level 20.00 dBm 5.43 dBm

I I IR N N
Start 30 MHz
#Res BW 100 kHz Sweep ~2.53 s (30001 pts),
5 Marker Table v

Mode Trace Scale X Y Function Function Width Function Value
E F4 : m

2.287 9 GHz -41.09 dBm

4.960 5 GHz -46.81 dBm

7.256 3 GHz -52.67 dBm

10.003 0 GHz -52.50 dBm

L
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Tx. Spurious NVNT BLE 2M 2402MHz Ant1 Ref

Spectrum Analyzer 1
Swept SA

KEYSIGHT |[Input RF Inpﬁt Z500 #Atten: 30 dB PNO: Best Wide  |Avg Type: Log-Power
RL , |Coupling: DC Corr CCorr Preamp: Off Avg|Hold: 100/100
I."dign:

Auto Freq Ref: Int (5) f

|Trig: Free Run MV

PNNNNN

1 Spectrum Ref Lvl Offset 4.26 dB Mkr1 2.402 009 GHz
Scale/Div 10 dB

Ref Level 20.00 dBm 5.47 dBm
Logr——mMmMm

Span 3.000 MHz|
Sweep 1.00 ms (1001 pts)

#Atten: 30 dB PNO: Fast

Gate: Off IA\.'ngoId: 10/10
IF Gain: Low Trig: Free Run
Sig Track: Off

Ref Lvl Offset 4.26 dB Mkr1 2.401 7 GHz
Ref Level 20.00 dBm 5.50 dBm,

— i ; 1 i
Start 30 MHz
#Res BW 100 kHz

5 Marker Table v

Sweep ~2.53 s (30001 pts),

Mode Trace Scale X Y Function Function Width Function Value
E F4 Z m

3.597 3 GHz -37.86 dBm

4.803 4 GHz -47.73 dBm

7.206 0 GHz -51.98 dBm

9.602 4 GHz -51.11 dBm

moce, -
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Tx. Spurious NVNT BLE 2M 2440MHz Ant1 Ref

Spectrum Analyzer 1
Swept SA

, |Coupling: DC
i I."dign: Auto

1 Spectrum

Scale/Div 10 dB
Log

Input Z: 50 O #Atten: 30 dB PNO: Best Wide  |Avg Type: Log-Power
Corr CCorr Preamp: Off Gate: Off IA\.'ngoId: 100/100
Freq Ref: Int (S) IF Gain: Low Trig: Free Run |

Sig Track: Off | PN NNN

Ref Lvl Offset 4.28 dB
Ref Level 20.00 dBm

1 Spectrum

Scale/Div 10 dB
Log——————

Start 30 MHz
#Res BW 100 kHz
5 Marker Table v

Mode Trace Scale

PNO: Fast
Gate: Off IA\.'ngoId: 10/10

Freq Ref: Int (S) IF Gain: Low |Trig: Free Run

Sig Track: Off |F‘ NNNNN

Ref Lvl Offset 4.28 dB
Ref Level 20.00 dBm

- r [ 1

Sweep ~2.53 s (30001 pts),

Y Function Function Width
E 7 GHz Z m
2.248 2 GHz -42.27 dBm
4.880 2 GHz -44.94 dBm
7.279 3 GHz -52.36 dBm

9.861 8 GHz -52.65 dBm

L
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Span 3.000 MHz|
Sweep 1.00 ms (1001 pts)

Mkr1 2.439 7 GHz
5.53 dBm

Function Value
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Tx. Spurious NVNT BLE 2M 2480MHz Ant1 Ref

Spectrum Analyzer 1
Swept SA
KEYSIGHT |Input _RF Input Z: 50 O #Atten: 30 dB PNO: Best Wide  |Avg Type: Log-Power
e iCoupllng: DC Corr CCorr Preamp: Off Gate: Off IA\.'ngoId: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off |

1 Spectrum Ref Lvi Offset 4.33 dB Mkr1 2.480 006 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 5.43 dBm

o Span 3.000 MHz
Sweep 1.00 ms (1001 pts)

#Atten: 30 dB PNO: Fast
Gate: Off IA\.'ngoId: 10/10
IF Gain: Low Trig: Free Run
Sig Track: Off |

Ref Lvl Offset 4.33 dB Mkr1 2.480 2 GHz
Ref Level 20.00 dBm 5.39 dBm

N N R R
Start 30 MHz
#Res BW 100 kHz
5 Marker Table v

Sweep ~2.53 s (30001 pts),

Mode Trace Scale X Y Function Function Width Function Value
E F4 2 m
2.287 9 GHz -43.83 dBm
4.958 7 GHz -49.04 dBm
7.246 6 GHz -52.70 dBm
9.816 0 GHz -52.45 dBm

- N -
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6.7. Radiated Spurious Emission Measurement

6.7.1. Test Specification

ADD: Building A-B,Baoli'an Industrial Pafk,No.58 and 60, Tangtou Avenue, Shiyan Street

TEL:0086-755-269961

Member of the WSCT

Test Requirement:

FCC Part15 C Section 15.209

Test Method:

ANSI C63.10:2014

Frequency Range:

9 kHz to 25 GHz

Measurement Distance:

3m

Antenna Polarization:

Horizontal & Vertical

Operation mode:

Refer to item 4.1

Test setup:

«—— Turn table

1

Frequency Detector RBW VBW Remark
9kHz- 150kHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz- Quasi-peak 9kHz 30kHz | Quasi-peak Value
Receiver Setup: 0o : :
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Peak 1MHz 3MHz Peak Value
Shoveiiohiz Peak 1MHz 10Hz Average Value
A Field Strength Measurement
q y (microvolts/meter) Distance (meters)
0.009-0.490 2400/F(KHz) 300
0.490-1.705 24000/F(KHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
Limit: 216-960 200 3
Above 960 500 3
Field Strength | ieasurement
Frequency . Distance Detector
(microvolts/meter)
(meters)
500 3 Average
Above 1GHz 5000 3 Peak
For radiated emissions below 30MHz
Distance = 3m )
Computer |

Pre -Amplifier

30MHz to 1GHz

Ground Plane

— Receiver

6996053,26996144

SA

FAX :0086-755-86376605

E-mail: fengbing.wang@wsct-cert.com
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coaxial cable =

(6m)
o3 ks
4 peint i
7 3 3m » v
08m
GRP
‘ Receiver- Pre-amplifier-
Ly Coaxial cable (1Im}+
Above 1GHz
Full Anechele Chamber ot Risiars i 2
coaxial cable
(8a)
.,° - Antfeed
i point o
3m > Y

[ Receiver: T Pre-amplifier- ]

Coaxial cable (1Tm)+

Test Procedure:

1. For the radiated emission test below 1GHz:
The EUT was placed on a turntable with 0.1 meter
above ground. The EUT was set 3 meters from the

interference receiving antenna, which was mounted

on the top of a variable height antenna tower. The
EUT was arranged to its worst case and then tune
the antenna tower (from 1 m to 4 m) and turntable

(from O degree to 360 degrees) to find the maximum

reading. A pre-amp and a high PASS filter are used
for the test in order to get better signal level.
For the radiated emission test above 1GHz:

Place the measurement antenna on a turntable with

1.5 meter above ground, which is away from each
area of the EUT determined to be a source of
emissions at the specified measurement distance,
while keeping the measurement antenna aimed at
the source of emissions at each frequency of
significant emissions, with polarization oriented for
maximum response. The measurement antenna
may have to be higher or lower than the EUT,

96053,26996144 FAX :0086-755-86376605

SA

E-mail: fengbing.wang@wsct-cert.com

Bao'an District, Shenzhen City, Guangdéng Province, China

Http: www.wsct-cert.com
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depending on the radiation pattern of the emission
and staying aimed at the emission source for
receiving the maximum signal. The final
measurement antenna elevation shall be that which
maximizes the emissions. The measurement
antenna elevation for maximum emissions shall be

restricted to a range of heights of from 1 m to 4 m

above the ground or reference ground plane.

2. Corrected Reading: Antenna Factor + Cable Loss +

Read Level - Preamp Factor = Level

3. For measurement below 1GHz, If the emission level
of the EUT measured by the peak detector is 3 dB
lower than the applicable limit, the peak emission
level will be reported. Otherwise, the emission
measurement will be repeated using the quasi-peak
detector and reported.

4. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the
emission being measured,;

(2) Set RBW=100 kHz for f < 1 GHz; VBW =RBW;
Sweep = auto; Detector function = peak; Trace =
max hold;

(3) Set RBW = 1 MHz, VBW=3MHz forf 1 GHz
for peak measurement.

For average measurement: VBW =10 Hz, when

duty cycle is noless than 98 percent. VBW = 1/T,

when duty cycle is less than 98 percent where T is

the minimum transmission duration over which the
transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

Test mode: Refer to section 4.1 for details
Test results: PASS

'y,

\ SR
g. \

\\\

Note: Freq. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = Attenuation factor + Cable loss

Level (dBuV) = Reading level (dBuV) + Corr. Factor (dB)
Limit (dBpV) = Limit stated in standard

Margin (dB) = Level (dBuV) — Limits (dBuV)
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6.7.2. Test Data

Please refer to following diagram for individual

Below 1GHz
Horizontal:
87.0 dBu¥/m
77
67
57 | FCC Part15 RE-Class B_30-1000MHz
Margin -6 dB i

47 - =
37 : !
27 2 eak
17 1 2 4 4 5 p
7
-3
13
23
-33

30,000 G000 [MHz] 300,00 1000.000
No Frequency @ Reading | Factor Level Limit |Margin TR

: (MHz) (dBuV) (dB/m) |(dBuV/m)|(dBuV/m)| (dB)

1 36.6054 36.46 -19.42 17.04 40.00 |-22.96| QP
2 57.1664 36.72 -20.01 16.71 40.00 [-23.29| QP
3 132.0468 34 .86 -20.21 14.65 43.50 |-28.85| QP
4 266.6089 39.57 -21.47 18.10 46.00 |-27.90| QP
5 502.2786 3541 -15.43 19.98 46.00 |-26.02| QP
B * 834.7794 35.69 -10.55 2514 46.00 |-20.86| QP
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Vertical:

870 dBu¥/m

77
67

57 | FCC Parit15 RE-Class B_30-1000MHz

Margin -6 dB

A7 it

37 : .

27

17

7

-3

13

-23

-33

30,000 c0.00 [MHz] 30000 1000.000
No Frequency | Reading | Factor Level Limit |Margin i

' (MHz) (dBuV) | (dB/m) [(dBuV/m)|(dBuV/m)| (dB)

1 32.4486 37.85 -19.60 18.05 40.00 |-21.95| QP
2 55.2207 3. -19.62 18.09 40.00 |-21.91| QP
3 125.8864 37.05 -20.89 16.16 43.50 |-27.34| QP
4 289.5092 37.45 -20.60 16.85 46.00 |-29.15| QP
5 482.8501 37.16 -15.81 21.35 46.00 |-24.65| QP
6 * | 820.9904 35.96 -10.67 2529 46.00 |-20.71| QP
Note1:

Freq. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = Antenna factor + Cable loss - Amplifier factor.
Measurement (dBpV) = Reading level (dBuV) + Corr. Factor (dB)
Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBuV) — Limits (dBpV)
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Above 1GHz
Note 1: The marked spikes near 2400 MHz with circle should be ignored because they are Fundamental
signal.
Note 2: The spurious above 18G is noise only, do not show on the report.
GFSK
Low channel: 2402MHz
Horizontal:

[ 7 Peak > AV | @P PK —— Limitd Limit2 —— Tracel Trace2 |

el[dB{uV)]

Lev

Freq|GHz]

1 2480.0000 46.41 784 38.57 74 -27 59 2157 | Honzontal PK Pass
1 2480.0000 3rs 7.84 30.06 54 -16.1 2157 | Horizontal AV Pass
2 3872.5000 4938 115 37.88 74 -24.62 3138 | Honzontal PK Pass
2 3872.5000 40.68 115 29.18 54 -1332 313.8 | Horzontal AV Pass
3 5703.1250 56.7 21.29 35.41 74 -17.3 157 | Horzontal PK Pass
3 5703.1250 A7.67 21.29 26.38 54 -6.33 157 | Horzontal AV Pass
4 11097.0000 47.43 39.41 8.02 74 -26.57 101.4 | Horizontal PK Pass
4 11097.0000 397 3941 029 54 -14.3 1014 | Honzontal AV Pass
5 14167 5000 49.99 4128 8.71 74 -24 01 01 Horizontal PK Pass
5 14167 5000 4262 4128 1.34 54 -1138 -01 Honzontal AV Pass
6 17874.0000 54 16 45 66 85 74 -19.84 2483 | Honzontal PK Pass
6 17874.0000 4599 45 66 033 54 -8.01 2483 | Honzontal AV Pass
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Report No.: WSCT-ANAB-R&E250100003A-LE

Vertical:

i
N2

(R

1

\‘\“
I/"I 1

o o,
I/’lln | ||\\‘\\~

4,

[ 7 Peak

»

i

P — Limit!

Limit2 —— Tracel

Trace2 |

afan

ANSI National Accreditation Board
MCCREDITED
. SO/IEC 17025 ey
TESTING LABORATORY
icate Number : AT-3951

vel[dB{uV}]

Le

Freq[GHz]

1 2481.2500 46.26 7.85 3841 4 2774 3599 Wertical PK Pass
1 2481.2500 Iz 7.85 2935 5 -16.8 3599 Wertical AV Pass
2 3980.6250 49.72 11.93 ITS 74 -24.28 1342 Wertical PK Pass
2 3580.6250 40.67 11.93 28.74 54 -13.33 134.2 Wertical AV Pass
2 5178.1250 64.04 17.81 46.23 74 -9.96 53 Wertical PK Pass
3 5178.1250 44 86 17.81 27.05 54 -9.14 b3 Wertical AV Pass
4 11931.0000 4912 38.66 10.46 74 -24.88 180.2 Wertical PK Pass
4 11931.0000 3964 38.66 098 b4 -14.36 180.2 Wertical AV Pass
5 14041.5000 50.24 41.45 8.79 4 -23.76 359.6 Wertical FK Pass
5 14041.5000 4294 4145 1.49 b4 -11.06 3596 Wertical AV Pass
6 178455000 52.76 4546 13 74 -2124 165.9 Wertical PK Pass
6 17845.5000 46.05 4546 0.59 54 -7.95 165.9 Wertical AV Pass
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